
Council Work Session Agenda  
February 11, 2021 - 5:30 pm   

  
1. Call to Order / Roll Call  
2. Northeast Water Supply Planning*  
3. Unscheduled Items  
4. Adjournment  

  
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

*Includes Materials - Materials relating to these agenda items can be found in the house agenda packet 
book located by the Council Chambers entrance, or online at the City’s website at www.corcoranmn.gov.   
  

Due to the COVID-19 health pandemic, the City Council’s regular meeting place is not available and is not open 
to the public. Pursuant to Minnesota Statute 13D.021 the one or more members of the City Council may 
participate by telephone or other electronic means. 
[...]
• No substances were detected that are problematic for commonly used water 

treatment methods. 

• The test well water quality is similar to other wells in the Tunnel City-Wonewoc 

aquifer in this area. 

• High iron (and possibly manganese if concentrations increase slightly) will cause 

aesthetic (taste, odor, and color) issues if no treatment is provided, but the 

concentrations are not a health concern. 

• Ammonia, although natural and low concentration, may increase the amount of 

chlorine needed to maintain regulatory residual of chlorine in the distribution system. 

• Water customers will still need to install home water softeners unless the water is 

softened at a municipal water treatment plant.  

 

3.4 CONCLUSIONS FROM TEST WELL, COST, AND SCHEDULE 

It is recommended that future municipal production well is drilled near the proposed 

location. The well is anticipated to be operational in December 2021. Since it takes about 

five months from advertising a municipal well for bid to finishing installation, testing and 

sampling. Design and regulatory review of the municipal well can normally be completed in 

about four months; however, this time period will be reduced because Wenck already 

obtained the initial permitting reviews from the DNR and MDH. Permit reviews were sought 

to ensure that the proposed well location/aquifer were acceptable prior to the City’s 

investment in a test well. Therefore, it is recommended the City allow at least six to eight 

months for finalizing well design, bidding, and construction/testing of the municipal well. 

The estimated cost for construction of the municipal production well is approximately 

$275,000 to $ 300,000.  

 

                                                

DRAFT



 

November 2020 4-1  
  

 

4.0 WATER TREATMENT OPTIONS 

A water treatment system for NE Corcoran will reduce the iron and manganese 

concentrations present in the source water that would cause undesirable taste, odor and 

color in the water provided to customers. A more complex water treatment system could 

soften the water by removing much of the calcium and magnesium compounds. Fluoride will 

be added as required by the EPA to prevent tooth decay. Chlorine will also be added to 

prevent growth of pathogenic organisms in the distribution system. The proposed water 

treatment plant would be constructed within the same City-owned parcel as the proposed 

municipal well.  

 

The breadth of water treatment options available to Corcoran are described in this section. 

This section also addresses sizing of the treatment plant based on the demand projections 

and source water quality data.  

 

4.1 TREATMENT PLANT CAPACITY 

As noted previously, the demand values show that at buildout of the NE Quadrant, a system 

size of 1,000 gpm is justified. The treatment capacity will be achieved by designing a 

system with two separate and similar 500 gpm treatment trains, with one being delayed 

and provided at the later phase when additional capacity is necessary.  

 

4.2 TREATMENT PROCESSES 

Treatment objectives for the proposed water treatment system are driven by EPA’s National 

Drinking Water Standards and aesthetic concerns. Table 4-1 summarizes water quality 

constituents identified in the source water analysis that should be addressed by treatment, 

as well as optional approaches for removing the hardness in a treatment plant. 

 

Table 4-1 Treatment Techniques 

Constituents Approaches for Treatment 

Iron and manganese (Low concentration) Sequestration  

Iron and manganese (High concentration) 
Chlorination or aeration to oxidize metals, 

then filtration to remove 

Ammonia Chlorination  

Pathogenic microorganisms (Coliforms) Chlorination for disinfection 

Hardness 
Precipitation, ion exchange, or 

nanofiltration/reverse osmosis (NF/RO) 

 

 

4.2.1 Sequester Iron and Manganese  

A common method of controlling iron and manganese oxidation and subsequent rusty or 

black deposits on water fixtures is to add polyphosphates upstream of any other chemical 

addition. The phosphate compounds combine with the metal ions, making them unavailable 

for reacting with oxygen and chlorine later in the treatment process.  

 

Sequestration is typically recommended as a treatment option for raw water with less than 

0.5 mg/L of iron. Ten States Standards, a commonly used engineering resource, state that 

sequestration by polyphosphates should not be used when the iron concentration exceeds 1 

mg/L. The iron concentration in the water pumped from the proposed production well in 

DRAFT



 

November 2020 4-2 

 

 
  

 

Corcoran is expected to have 1.7 mg/L of iron. Therefore, polyphosphate sequestration of 

iron and manganese is not a recommended treatment option for Corcoran’s water system. 

 

4.2.2 Filtration 

The media-based filtration systems are available to Corcoran include horizontal pressure 

filters, gravity filters, and biological filters. Filter media can be granular activated carbon 

(GAC), silica sand or greensand. Greensand is sand coated in manganese oxide to enhance 

iron and manganese removal. Each system was assumed to have a single-unit treatment 

flow rate of 500 gpm and a filter loading rate of 3 gpm/ft2, with the option to add a second 

unit for treatment of up to 1,000 gpm at the same 3 gpm/ft2 filter loading rate.  

 

Horizontal Pressure Filter 

Pressure filters are horizontal pressure vessels containing the filter media layers, underdrain 

and backwash trough inside the vessel (see Figure 4-1). Pressure is applied to the system 

by the well pump to push water through the filter media. Chlorine is added upstream of the 

pressure filter to oxidize iron and manganese, forming particles that can be filtered out of 

the water. In-line aeration is occasionally used to enhance the particle formation. A 

horizontal pressure filter vessel can be divided into multiple independent filter cells so that 

one or more cells can be depressurized and removed from service while the remaining cells 

operate.  

 

 
Figure 4-1 Horizontal Pressure Filter Section View (courtesy of Tonka Water, 

filter media shown is not specific to Corcoran) 

 

Horizontal pressure filters have minor pressure drop across the filter media (less than 10 

psi). This allows for a system in which the well pump can be sized to supply additional 

pressure to move water through the pressure filters and onward to elevated storage. The 

system eliminates the need for a clear well and a second high service pump system to pump 

finished water to the tower.  

DRAFT



 

November 2020 4-3 

 

 
  

 

 

 

Table 4-2 Pressure Filter Design Information 

Footprint (per unit) 8’ diameter X 23’ length 

Treatment capacity (per unit) 500 gpm, 3 gpm/ft2 loading rate 

Number of units Initial construction: 1 

NE quadrant build-out: 2 

Expansion beyond NE quadrant: Add’l units can be added in 

parallel 

Equipment cost, first unit $350,000-$400,000 

Equipment cost, additional units $300,000 each 

Advantages • No clear well or high service pumps required 

• Filter cells within vessel operate independently, allowing 

one to backwash while others continue filtration 

• Minimal operator supervision required 

• Allows for filter media to be upgraded to greensand 

(silica sand is less expensive) 

Disadvantages • Does not remove hardness 

• Filter media and internal equipment are not easily 

accessible 

 

Gravity Filter 

Gravity filters are not pressurized. Water trickles through the filter bed by gravity instead of 

being pushed through the media under pressure. For Corcoran’s water system, the water 

would be pumped from the well and aerated to allow formation of iron and manganese 

particles before flowing into the gravity filter. Filtered water would be collected in a clear 

well and pumped to the distribution system. A packaged gravity filter (Figure 4-2) combines 

aeration and gravity filtration into one unit. Gravity filters allow easier access to the filter 

media and components than pressure filtration and enable direct observation of the filtration 

and backwash process. However, gravity filters require one additional pumping step to lift 

the finished water to elevated storage.  

 

Table 4-3 Gravity Filter Information 

Footprint (per unit) 8’ wide X 21’ length X 12’-6” height 

Treatment capacity (per unit) 500 gpm, 3 gpm/ft2 loading rate 

Number of units Initial construction: 1 

NE quadrant build-out: 2 

Expansion beyond NE quadrant: Add’l units can be added in 

parallel 

Equipment cost, first unit $375,000-$400,000 

Equipment cost, additional units $350,000 each 

Advantages • Easy access to filter media and internal filter 

components 

• Minimal operator supervision required 

• Allows for filter media to be upgraded to Greensand 

Disadvantages • Does not remove hardness 

• Clear well and high service pumps required 

• Filter cells within unit operate are hydraulically 

connected, and entire unit must be removed from 

service during backwash  

 

DRAFT



 

November 2020 4-4 

 

 
  

 

 
Figure 4-2 Gravity Filter (courtesy of Tonka Water) 

 

Biological Filter 

Biological filtration is a third option for water treatment in Corcoran. The process involves a 

series of pressure or gravity filters designed to enhance growth of aerobic bacteria on the 

filter media. The bacteria remove ammonia by converting it to nitrite and nitrate. Enhancing 

the biological activity in filtration is a relatively new technique for water treatment, and the 

water community’s understanding of the process is still developing. It is typically used when 

the ammonia concentration in raw water is high enough that maintaining the desired 

chlorine residual in the distribution system becomes difficult.  

 

Base on the ammonia concentration in Corcoran’s test well (0.45 mg/L) and the chemical 

stoichiometry, additional chlorine demand for Corcoran will be approximately 4.5 to 5.4 

mg/L, to maintain a minimum free chlorine residual of 0.2- 0.5 mg/L. Chlorine gas is 

currently inexpensive, and increasing chlorine addition will be more economical and have 

less complexity than installing, operating, and maintaining a biological treatment module. 

Therefore, the biological filter option will not be pursued for Corcoran’s system.  

 

 

DRAFT



 

November 2020 4-1  
  

 

 

4.2.3 Softening  

Hardness in the proposed source water is 326 mg/L as CaCO3. For this hardness level, the 

City’s options for in-plant softening are lime softening, ion exchange or nanofiltration 

membrane treatment. Discussions below are based on 500 gpm treatment capacity. 

 

Lime Softening 

Lime softening is accomplished by adding sufficient lime (Ca(OH)2) to elevate the water pH 

above 10.3, at which point calcium hardness will precipitate as CaCO3. Magnesium hardness 

can be removed by addition of soda ash (Na2CO3) and elevation of water pH to 11. Iron and 

manganese will co-precipitate with the calcium and magnesium compounds. The 

precipitated material is collected, dewatered and land applied, when possible, or disposed at 

a landfill. The softened water is filtered before additional chemicals are added. 

 

Lime softening requires purchase and storage of lime, large settling basins, recarbonation 

(pH adjustment) basin and lime softening residuals collection, dewatering and disposal 

systems. Due to the complexity of the treatment process, lime softening is typically used in 

facilities that are much larger than Corcoran’s proposed water treatment plant and was not 

considered further for Corcoran. 

  

Ion Exchange 

Calcium and magnesium compounds can be removed through a centralized ion exchange 

process. Similar to a home water softener, calcium and magnesium ions in the raw water 

replace sodium ions on an ion exchange media. The calcium and magnesium ions remain 

attached to the media until it is recharged with a salt solution.  

 

For Corcoran, softening would be accomplished with three 6-ft diameter ion exchange 

vessels. With one vessel out of service, two vessels would treat approximately 347 gpm of 

raw water at a loading rate of 6.1 gpm/ft2. The softened water would be combined with 153 

gpm of bypass (unsoftened) water to provide 500 gpm of water at a blended hardness of 

approximately 100 mg/L of CaCO3. This process does not remove iron or manganese. A 

separate oxidation and filtration process would be required upstream of the ion exchange 

process. 

 

Table 4-4 Ion Exchange Information 

Footprint (per unit) 6’ diameter X 6’ height 

Treatment capacity (per unit) 500 gpm (347 gpm raw water + 153 gpm bypass),  

6.1 gpm/ft2 loading rate 

Number of 3-vessel systems: Initial construction: 1 

NE quadrant build-out: 2 

Expansion beyond NE quadrant: Add’l units can be added in 

parallel 

Equipment cost, initial installation $450,000-$500,000 

Additional equipment cost, for full 

build-out 

$450,000-$500,000 per 3-vessel system 

Advantages • Generates less sludge volume than lime softening 

• Modular system can be added downstream of an iron 

and manganese removal filter system 

Disadvantages • Does not effectively remove iron or manganese, and 

pre-treatment for these constituents is needed 

• Produces a high-chloride waste stream 

• Larger footprint than membrane system 

DRAFT



 

November 2020 4-2 

 

 
  

 

 

 

Nanofiltration Membrane 

Membrane filtration can be used to remove hardness compounds. Nanofiltration (NF) 

membranes have a pore size of 0.1 - 10 nm and allow some single-valent ions (like 

chloride) to pass through. A membrane system for Corcoran would consist of one 8-ft X 4-ft 

array membrane skid. Iron and manganese can cause membrane fouling, so a granular 

media filter, like the pressure filters described previously, should be installed upstream of 

the NF membranes. A portion of the NF membrane influent is used to carry away the 

material that cannot pass through the filter. Assuming 75% of the NF membrane influent 

passes through the membrane to become softened water, 380 gpm of membrane influent is 

needed to produce 285 gpm of cleaned, softened water (permeate). The permeate will be 

combined with 120 gpm of unsoftened (bypass) water to produce 405 gpm of clean, 

blended water with approximately 100 mg/L hardness as CaCO3. The membrane system will 

require a separate clean-in-place system and several chemical systems to maintain the 

membranes. 

 

Table 4-5 Nanofiltration Information 

Footprint (per skid) 8’ wide X 4’ length X 6’ height 

Treatment capacity (per skid) 500 gpm input, 405 gpm output (285 permeate + 120 gpm 

bypass) 

Number of skids Initial construction: 1 

NE quadrant build-out: 2 

Expansion beyond NE quadrant: Add’l skids can be added in 

parallel 

Equipment cost, initial installation $450,000 - $500,000 

Additional equipment cost, for full 

build-out 

$450,000 - $500,000 each skid 

Advantages • Membrane waste does not contain high chloride 

concentrations 

• Modular system can be added downstream of an iron 

and manganese removal filter system 

• Smaller footprint than the ion exchange softening 

system 

Disadvantages • Iron and manganese need to be removed prior to 

membrane filtration to prevent fouling 

• A separate clean-in-place skid and chemical feed 

systems for sodium bisulfite, anti-scalant and pH 

adjustment are required  

• Generates 6 times more wastewater than ion exchange 

(however, it does not contain the high chlorides). 

 

4.2.3.1 Softening Conclusion 

The water softening options tend to be much more complex than the media-based filter 

options. They also cost more than the filter options and will involve more in-depth 

maintenance programs. For ion exchange and nanofiltration, pretreatment for iron and 

manganese is required, essentially creating the need to run two complete water treatment 

systems in a single plant. Water customers who want softened water can opt to install an 

in-home water softener. For these reasons, in-plant water softening is not recommended for 

Corcoran at this time.  

 

DRAFT



 

November 2020 4-3 

 

 
  

 

4.2.4 Treatment Recommendation 

The treatment objectives of the proposed Corcoran Water Treatment Plant are: 

• Consistent production of drinking water that meets all EPA National Drinking Water 

Standards with good taste and aesthetics  

• Simple operation 

• Expandable 

• Economical 

 

The pressure and gravity filter options are typical for city water treatment systems, simple 

to operate, expandable and economical. The pressure filters offer the advantage of being 

able to backwash one filter cell while filtration continues in the other cell. The pressure filter 

system does not require an additional pumping step to move the finished water to the 

distribution system. This provides a small cost savings at initial construction and lower 

power and maintenance costs over time. For these reasons, the recommended filter for the 

treatment process is the horizontal pressure filter.  

 

A complete water treatment process with horizontal pressure filters will include pre-

chlorination upstream of the filters, filtration, fluoride addition and chlorine disinfection. A 

backwash water recovery basin can be added to return most of the backwash water to the 

head of the plant rather than wasting all of it to the sanitary sewer. Chlorine and fluoride 

systems will be installed within individual chemical rooms. An electrical equipment room and 

restroom will also be included. Figure 4-3 illustrates the conceptual layout the Corcoran 

water treatment plant.  

 

  

DRAFT



FUTURE PRESSURE FILTER

PRESSURE FILTER 1

FUTURE FILTER

FUTURE FILTER

OH DOOR

OFFICE/LAB

CHLORINE

ROOM

FLUORIDE

ROOM

REST ROOM

SINK AND

EYEWASH

AIR

BACKWASH

BLOWER

WELL WATER

IN

500 GPM EACH

TREATED

WATER OUT

FUTURE BUILDING EXPANSION

ELECTRICAL ROOM

MECHANICAL

ROOM

B
A

C
K

W
A

S
H

 
W

A
T

E
R

R
E

C
O

V
E

R
Y

 
B

A
S

I
N

(
1
8
,
0
0
0
 
G

A
L
.
 
B

U
R

I
E

D
)

PHOSPHATE

TANK

M
:
\
2

2
9

4
\
0

0
4

8
 
-
 
N

E
 
W

a
t
e

r
 
S

u
p

p
l
y
\
3

_
D

E
S

I
G

N
\
C

A
D

\
2

 
E

X
H

I
B

I
T

S
\
f
i
g

u
r
e

 
1

 
W

a
t
e

r
 
S

u
p

p
l
y
 
S

c
h

e
m

a
t
i
c
.
d

w
g

SHEET NO.:

SHEET TITLE:

1
0
/
5
/
2
0
2
0
 
8
:
3
4
:
1
7
 
A

M

CLIENT:

CITY OF

CORCORAN

C
I
T

Y
 
O

F
 
C

O
R

C
O

R
A

N

N
O

R
T

H
E

A
S

T
 
W

A
T

E
R

 
S

U
P

P
L

Y

8
2

0
0

 
C

O
U

N
T

Y
 
R

O
A

D
 
1

1
6

C
O

R
C

O
R

A
N

,
 
M

N
 
5

5
3

4
0

8200 COUNTY ROAD 116

CORCORAN , MN 55340

DWN BY:

ISSUE DATE:

PROJECT NO.: 2294-0048

ISSUE NO.:

JVB
CHK'D BY:

JMB
APP'D BY:

JMB

CERTIFICATION:

08/12/2020

1

FIGURE 2

EXAMPLE FILTRATION

PLANT FLOOR PLAN

FIGURE 4-3

DRAFT

AutoCAD SHX Text
NOT FOR CONSTRUCTION

AutoCAD SHX Text
GRAPHIC SCALE IN FEET

AutoCAD SHX Text
0

AutoCAD SHX Text
5

AutoCAD SHX Text
10



 

November 2020 4-4 

 

 
  

 

The proposed plant layout is based on 1,000 gpm treatment capacity, with space to expand 

the plant to the east to add additional vessels. The proposed site plan for the water 

treatment plant, test well and production well is shown in Figure 4-4.  

 

  

DRAFT



97.5' TO POND322' TO CENTERLINE OF CSAH 116

150.9' TO FUTURE 30" SANITARY PIPE

CONCRETE BOLLARD
(TYP.)

920

92
0

920

92
5

93
0

918

919

921

92
1

92
1

92
2

92
2

92
2

92
3

92
3

92
3

92
4

92
4

92
4

92
6

92
7

92
8

92
9

931932

45' TO RAW WATERMAIN

RAW WATER TO FUTURE WELLS

FUTURE STORMWATER
POND AREA

WET

W
ET

WET

W
ET

W
ET

WET

W
ET

WET

WETWET

W
ET

W
ET

W
ET

WET

WET

W
ET

W
ET

WET W
ET

WET
WET

WETWETWET

PROPOSED PRODUCTION WELL
E:459146.34'
N:226354.86'

EL. 925.00
T119N-R23W-S12-NW1

4-NW1
4-NW1

4

FIELD
ENTRANCE

ACCESS POINT

FUTURE 30" TRUNK SEWER

FUTURE 8" SEWER FOR WATER TREATMENT PLANT